ASSEMBLY INSTRUCTIONS -
ITEM NO:CDO39-PT

PARTS LIST PARTS LIST
[tem Description Drawing | Pcs Item Description Drawing Pcs
A Table Top P ] 1 |Bolt 5/16%2-1/2"L @ |8
) % S
B L&R Leg 4 Flat Washer ©5/16%22mm 8
3 | Lock Washer #5/16” © 8
& Centerline Rail \ 1
4 | Allen Wrench Smm S 1
D Side Rail & 2 5 |Screw 98%2” - 6
STEP : 1

STEP: 2 COMPLETED

Assembly loosing finger tighten,Do not tighten until

aceamhly all 1aage




ASSEMBLY INSTRUCTIONS _
ITEM NO:CD0O39-PC

PARTS LIST

Assembly loosing finger tighten, Do not tighten until

PARTS LIST
[ tem Description Drawing| Pcs Item Description Drawing Pcs
N Seat @ 1 1 Bolt @1/ 4%9”L o) 8
: . — 1 . o |Flat Washer 91/4 %22mm 8
; 3 |Lock Washer @1/4 ” © 8
C | Front&Back Stretcher e
PRIRRIRS S i 4 | Allen Wrench Amm S 1
D | Left&Right Stretcher ~ 2 5 Sorow 2" — 8
STEP : 1
COMPLETED




